SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

Band 6 - 6425~6525MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
12870 52.33 -35.87 88.2 34.35 39.84 21.13 | 42.99 - - P H
19305 38.96 -35.04 74 49.28 38.19 15.89 64.4 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 97
12870 51 -37.2 88.2 33.02 39.84 21.13 | 42.99 - - P |V
6435MHz
19305 38.4 -35.6 74 48.72 38.19 15.89 64.4 - - P |V
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V
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TEL : 886-3-327-0868 Page Number : C25 of C76

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
12950 51.75 -36.45 88.2 33.64 39.85 21.22 | 42.96 - - P H
19425 38.34 -35.66 74 48.88 37.85 16.01 64.4 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 105
12950 52.04 -36.16 88.2 33.93 39.85 21.22 | 42.96 - - P |V
6475MHz
19425 38.27 -35.73 74 48.81 37.85 16.01 64.4 - - P |V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13030 51.64 -36.56 88.2 33.51 39.77 21.31 | 42.95 - - P H
19545 39.16 -34.84 74 49.23 38.16 16.13 | 64.36 - - P H
H
H
H
H
H
H
H
H
H
a802.11a
H
CH 113
13030 51.67 -36.53 88.2 33.54 39.77 21.31 | 42.95 - - P \Y,
6515MHz
19545 39.66 -34.34 74 49.73 38.16 16.13 | 64.36 - - P \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

Band 6 6425~6525MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
12870 52.33 -35.87 88.2 34.35 39.84 2113 | 42.99 - - P H
19305 40.32 -33.68 74 50.64 38.19 15.89 64.4 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 97 12870 52.13 -36.07 88.2 34.15 39.84 2113 | 42.99 - - P |V
6435MHz 19305 39.12 |-34.88 74 49.44 38.19 | 1589 | 64.4 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
TEL : 886-3-327-0868 Page Number : C28 of C76
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
12950 52.22 -35.98 88.2 34.11 39.85 2122 | 4296 - - P H
19425 38.9 -35.1 74 49.44 37.85 16.01 64.4 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 105 12950 5226 |-35.94 88.2 34.15 39.85 2122 | 4296 - - P |V
6475MHz 19425 39.42 | -34.58 74 49.96 | 37.85 | 16.01 | 64.4 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13030 53.5 -34.7 88.2 35.37 39.77 21.31 | 42.95 - - P H
19545 38.57 -35.43 74 48.64 38.16 16.13 | 64.36 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 113 13030 51.32 -36.88 88.2 33.19 39.77 21.31 | 42.95 - - P |V
6515MHz 19545 38.97 |-35.03 74 49.04 | 38.16 | 16.13 | 64.36 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

Band 6 6425~6525MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
12890 51.93 -36.27 88.2 33.88 39.88 2115 | 42.98 - - P H
19335 38.26 -35.74 74 48.62 38.13 15.91 64.4 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HEA40 Full H
CH 99 12890 51.85 -36.35 88.2 33.8 39.88 21.15 | 42.98 - - P |V
6445MHz 19335 37.63 | -36.37 74 4799 | 3813 | 1591 | 644 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) (P/A)/(H/V)
12970 52.37 |-35.83 88.2 34.25 39.83 2124 | 4295 - - P H
19455 38.69 |-35.31 74 49.34 37.71 16.04 64.4 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 107 12970 52.07 |-36.13 88.2 33.95 39.83 2124 | 4295 - - P |V
6485MHz 19455 38.31 | -35.69 74 48.96 | 37.71 | 16.04 | 64.4 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13050 52.16 -36.04 88.2 34.03 39.75 21.35 | 4297 - - P H
19575 38.17 -35.83 74 48.25 38.1 16.16 | 64.34 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 115 13050 51.38 -36.82 88.2 33.25 39.75 21.35 | 4297 - - P |V
6525MHz 19575 39.57 | -34.43 74 49.65 38.1 16.16 | 64.34 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C33 of C76




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

Band 6 6425~6525MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
12930 50.75 -37.45 88.2 32.66 39.87 2119 | 4297 - - P H
19395 37.93 -36.07 74 48.34 38.01 15.98 64.4 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 103 12930 50.98 -37.22 88.2 32.89 39.87 2119 | 4297 - - P |V
6465MHz 19395 38.07 | -35.93 74 4848 | 38.01 | 1598 | 644 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
TEL : 886-3-327-0868 Page Number : C34 of C76
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2803H

Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
13010 50.36 -37.84 88.2 32.23 39.79 21.28 | 4294 - - P H
19515 39.99 -34.01 74 50.36 37.92 16.1 64.39 - - P

802.11ax
HE160 Full

CH 111 13010 50.87 -37.33 88.2 32.74 39.79 21.28 | 4294 - - P
6505MHz 19515 38.55 -35.45 74 48.92 37.92 16.1 64.39 - - P

< I K| KKK KKKk |K|<K|k|fxg|jzjzxjx|jx|jxTxT|xT|xT|XT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C35 of C76

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

Band 7 - 6525~6875MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
13070 50.62 | -37.58 88.2 32.49 39.73 21.37 | 4297 - - P | H
19603.8 38.92 | -35.08 74 49.06 38 16.18 | 64.32 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 117
13070 51.01 -37.19 88.2 32.88 39.73 21.37 | 4297 - - P |V
6535MHz
19603.8 38.73 | -35.27 74 48.87 38 16.18 | 64.32 - - P |V
\
\
\
\
\
\
\
\
\
V
TEL : 886-3-327-0868 Page Number : C36 of C76

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13390 52.46 -21.54 74 33.59 40.16 21.84 | 43.13 | 350 193 P H
13390 43.22 -10.78 54 24.35 40.16 21.84 | 43.13 | 350 193 A H
20085 38.81 -35.19 74 48.03 38.1 16.66 | 63.98 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 149
13390 53.41 -20.59 74 34.54 40.16 21.84 | 43.13 | 150 106 P |V
6695MHz
13390 43.21 -10.79 54 24.34 40.16 21.84 | 4313 | 150 106 AV
20085 38.42 -35.58 74 47.64 38.1 16.66 | 63.98 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C37 of C76
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13750 53.76 -34.44 88.2 35.2 39.75 22.35 | 43.54 - - P H
20625 39 -35 74 47.61 38 17.14 | 63.75 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 185
13750 51.98 -36.22 88.2 33.42 39.75 2235 | 43.54 - - P \Y,
6875MHz
20625 39.77 -34.23 74 48.38 38 17.14 | 63.75 - - P \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C38 of C76




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI 802. 11ax HE20 Full (Harmonic @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
13070 51.86 -36.34 88.2 33.73 39.73 21.37 | 4297 - - P H
19605 38.66 -35.34 74 48.79 38 16.19 | 64.32 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 117 13070 52.54 -35.66 88.2 34.41 39.73 21.37 | 4297 - - P |V
6535MHz 19605 39.48 | -34.52 74 49.61 38 16.19 | 64.32 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
TEL : 886-3-327-0868 Page Number : C39 of C76

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
13390 52.86 | -21.14 74 33.99 40.16 21.84 | 43.13 | 300 | 298 P H
13390 43.03 | -10.97 54 24.16 40.16 21.84 | 43.13 | 300 | 298 A | H
20085 38.95 |-35.05 74 48.17 38.1 16.66 | 63.98 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 149 13390 52.51 -21.49 74 33.64 40.16 21.84 | 43.13 | 250 41 P |V
6695MHz 13390 42.99 | -11.01 54 2412 | 4016 | 21.84 | 4313 | 250 | 41 A |V
20085 38.8 -35.2 74 48.02 38.1 16.66 | 63.98 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C40 of C76

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13750 52.94 -35.26 88.2 34.38 39.75 22.35 | 43.54 - - P H
20625 40.33 -33.67 74 48.94 38 17.14 | 63.75 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 185 13750 53.5 -34.7 88.2 34.94 39.75 2235 | 43.54 - - P |V
6875MHz 20625 38.71 | -35.29 74 47.32 38 17.14 | 63.75 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI 802. 11ax HE40 Full (Harmonic @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
13130 51.12 -37.08 88.2 32.9 39.76 21.46 43 - - P H
19695 39.28 -34.72 74 49.06 38.18 16.28 | 64.24 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HEA40 Full H
CH 123 13130 51.18 -37.02 88.2 32.96 39.76 21.46 43 - - P |V
6565MHz 19695 39.59 | -34.41 74 49.37 | 38.18 | 16.28 | 64.24 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
TEL : 886-3-327-0868 Page Number : C42 of C76

FAX : 886-3-327-0855




ssamon . FCC RADIO TEST REPORT Report No. : FR3N2803H
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13370 5228 |-21.72 74 33.51 40.08 21.81 | 43.12 | 300 21 P H
13370 43.02 -10.98 54 24.25 40.08 21.81 | 43.12 | 300 21 A | H
20055 38.13 | -35.87 74 47.39 38.1 16.63 | 63.99 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 147 13370 52.92 -21.08 74 34.15 40.08 21.81 | 43.12 | 200 | 253 P |V
6685MHz 13370 4299 | -11.01 54 2422 | 40.08 | 21.81 | 4312 | 200 | 253 | A | V
20055 39.01 -34.99 74 48.27 38.1 16.63 | 63.99 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y

TEL : 886-3-327-0868 Page Number : C43 of C76

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13770 51.79 -36.41 88.2 33.24 39.73 22.39 | 43.57 - - P H
20655 39.52 -34.48 74 48.06 38.01 17.16 | 63.71 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 187 13770 52.86 -35.34 88.2 34.31 39.73 22.39 | 4357 - - P |V
6885MHz 20655 40.48 | -33.52 74 49.02 | 38.01 | 17.16 | 63.71 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C44 of C76




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI 802. 11ax HE80 Full (Harmonic @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13250 52.69 -21.31 74 34.27 39.85 21.63 | 43.06 | 400 96 P H
13250 42.64 -11.36 54 24.22 39.85 21.63 | 43.06 | 400 96 A H
19875 40.04 -33.96 74 49.73 37.95 16.46 64.1 - - P H
H
H
H
H
H
H
H
802.11ax H
HE80 Full H
CH 135 13250 52.11 -21.89 74 33.69 39.85 21.63 | 43.06 | 400 59 P |V
6625MHz 13250 42.77 -11.23 54 24.35 39.85 21.63 | 43.06 | 400 59 A |V
19875 39.24 -34.76 74 48.93 37.95 16.46 64.1 - - \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\%
TEL : 886-3-327-0868 Page Number : C45 of C76

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) (P/A)/(H/V)
13410 52.02 -36.18 88.2 33.12 40.19 21.86 | 43.15 - - P H
20015 39.18 |-34.82 74 48.84 37.75 16.59 64 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 151 13410 51.09 -37.11 88.2 32.19 40.19 21.86 | 43.15 - - P |V
6705MHz 20015 38.32 | -35.68 74 47.98 | 37.75 | 16.59 64 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C46 of C76

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13730 52.81 -35.39 88.2 34.22 39.77 22.33 | 43.51 - - P H
20595 38.31 -35.69 74 46.99 38 17.11 63.79 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 183 13730 52.16 -36.04 88.2 33.57 39.77 22.33 | 43.51 - - P |V
6865MHz 20595 38.84 |-35.16 74 47.52 38 17.11 | 63.79 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

. C47 of C76




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

Band 7 - 6525~6875MHz

WIFI 802. 11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13330 51.95 -22.05 74 33.38 39.92 21.75 431 150 72 P H
13330 42.85 -11.15 54 24.28 39.92 21.75 431 150 72 A H
19995 39.93 -34.07 74 49.74 37.61 16.58 64 - - P H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 143 13330 52.49 -21.51 74 33.92 39.92 21.75 431 400 45 P |V
6665MHz 13330 4291 | -11.09 54 2434 | 3992 | 2175 | 431 | 400 | 45 | A |V
19995 39.23 -34.77 74 49.04 37.61 16.58 64 - - \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
TEL : 886-3-327-0868 Page Number : C48 of C76

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13650 53.08 -35.12 88.2 34.31 39.95 22.22 434 - - P H
20475 39.53 -34.47 74 48.59 37.85 17 63.91 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 175 13650 52.72 -35.48 88.2 33.95 39.95 22.22 434 - - P |V
6825MHz 20475 38.99 | -35.01 74 48.05 | 37.85 17 63.91 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y

1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C49 of C76




swanranas. FCC RADIO TEST REPORT

Report No. : FR3N2803H

Band 8 - 6875~7125MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
* 7115 101.58 - - 88.33 36.55 15.14 | 38.44 | 250 351 P H
* 7115 94.86 - - 81.61 36.55 15.14 | 38.44 | 250 351 A H
7125.02 73.44 -14.76 88.2 60.09 36.65 15.15 | 38.45 | 250 351 P H
7125.02 63.11 -5.09 68.2 49.76 36.65 15.15 | 38.45 | 250 351 A H
H

802.11a
H

CH 233
* 7115 96.43 - - 83.18 36.55 15.14 | 38.44 | 250 43 P \Y,

7115MHz
* 7115 89.79 - - 76.54 36.55 15.14 | 38.44 | 250 43 A \Y,
7125.02 68.17 -20.03 88.2 54.82 36.65 15.15 | 38.45 | 250 43 P \Y,
7125.02 57.42 -10.78 68.2 44.07 36.65 15.15 | 38.45 | 250 43 A \Y,
\Y,
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C50 of C76

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

Band 8 - 6875~7125MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13790 51.75 -36.45 88.2 33.22 39.71 22.42 43.6 - - P H
20685 39.82 -34.18 74 48.24 38.07 17.19 | 63.68 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 189
13790 52.07 -36.13 88.2 33.54 39.71 22.42 43.6 - - P |V
6895MHz
20685 39.11 -34.89 74 47.53 38.07 17.19 | 63.68 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C51 of C76

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13990 52.59 -35.61 88.2 33.78 39.98 22.71 | 43.88 - - P H
20985 39.26 -34.74 74 47.47 37.65 17.46 | 63.32 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 209
13990 52.58 -35.62 88.2 33.77 39.98 22.71 | 43.88 - - P |V
6995MHz
20985 39.43 -34.57 74 47.64 37.65 17.46 | 63.32 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C52 of C76

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
14230 53.26 -34.94 88.2 34.3 40.24 22.85 | 44.13 - - P H
21345 40.35 -33.65 74 48.34 37.73 17.65 | 63.37 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 233
14230 53.04 -35.16 88.2 34.08 40.24 22.85 | 44.13 - - P \Y,
7115MHz
21345 38.5 -35.5 74 46.49 37.73 17.65 | 63.37 - - P \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C53 of C76




swanranas. FCC RADIO TEST REPORT

Report No. : FR3N2803H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 7115 106.4 - - 93.15 36.55 15.14 | 3844 | 231 354 P H
* 7115 98.53 - - 85.28 36.55 15.14 | 38.44 | 231 354 A H
7125.16 76.53 -11.67 88.2 63.18 36.65 15.15 | 3845 | 231 354 P H
7125.02 66.42 -1.78 68.2 53.07 36.65 15.15 | 3845 | 231 354 A H
802.11ax H
HE20 Full H
CH 233 * 7115 101.82 - - 88.57 36.55 15.14 | 38.44 | 251 41 P |V
7115MHz |~ 7115 93.31 - - 80.06 | 36.55 | 1514 | 38.44 | 251 | 41 A |V
7125.02 71.68 -16.52 88.2 58.33 36.65 15.15 | 38.45 | 251 41 P |V
7125.02 60.74 -7.46 68.2 47.39 36.65 15.15 | 38.45 | 251 41 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C54 of C76

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI 802.11ax HE20 (Harmonic @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13790 52.55 |-35.65 88.2 34.02 39.71 22.42 43.6 - - P H
20685 38.77 |-35.23 74 47.19 38.07 17.19 | 63.68 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 189 13790 52.44 |-35.76 88.2 33.91 39.71 22.42 43.6 - - P |V
6895MHz 20685 39.29 | -34.71 74 47.71 | 38.07 | 17.19 | 63.68 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C55 of C76

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13990 53.43 | -34.77 88.2 34.62 39.98 22.71 | 43.88 - - P H
20985 38.66 |-35.34 74 46.87 37.65 17.46 | 63.32 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 209 13990 52.69 |-35.51 88.2 33.88 39.98 22.71 | 43.88 - - P |V
6995MHz 20985 39.67 | -34.33 74 47.88 | 37.65 | 17.46 | 63.32 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C56 of C76

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
14230 53.28 -34.92 88.2 34.32 40.24 2285 | 4413 - - P H
21345 39.85 -34.15 74 47.84 37.73 17.65 | 63.37 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 233 14230 52.87 -35.33 88.2 33.91 40.24 2285 | 4413 - - P |V
7115MHz 21345 38.77 |-35.23 74 46.76 | 37.73 | 17.65 | 63.37 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C57 of C76




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
* 7115 104.72 - - 91.47 36.55 1514 | 3844 | 226 | 356 P H
* 7115 95.37 - - 82.12 36.55 1514 | 3844 | 226 | 356 A | H
7125.02 78.58 -9.62 88.2 65.23 36.65 15.15 | 3845 | 226 | 356 P H
802.11ax 7125.02 66.75 -1.45 68.2 53.4 36.65 15.15 | 3845 | 226 | 356 A | H
HE20 H
Partial H
106/54 * 7115 97.78 - - 84.53 36.55 15.14 | 38.44 | 400 97 P |V
CH 233 * 7115 89.2 - - 75.95 | 3655 | 1514 | 3844 | 400 | 97 | A | V
7115MHz 7125.02 7312 |-15.08| 88.2 59.77 | 3665 | 1515 | 3845 | 400 | 97 | P |V
7125.02 61.17 -7.03 68.2 47.82 36.65 15.15 | 38.45 | 400 97 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C58 of C76

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR3N2803H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 7085 106.05 - - 93.04 36.34 15.09 | 3842 | 219 | 355 P H
* 7085 98.31 - - 85.3 36.34 15.09 | 3842 | 219 | 355 A H
7138.62 51.51 -36.69 88.2 38.01 36.79 15.17 | 3846 | 219 | 355 P H
7125 41.71 -26.49 68.2 28.36 36.65 1515 | 3845 | 219 | 355 A H
802.11ax H
HE40 Full H
CH 227 * 7085 100.8 - - 87.79 36.34 15.09 | 3842 | 237 46 P |V
7085MHz |~ 7085 92.61 - - 79.6 36.34 | 15.09 | 3842 | 237 | 46 | A |V
7187.04 50.91 -37.29 88.2 37.21 36.97 15.23 38.5 237 46 P |V
7129.62 40.79 -27.41 68.2 27.4 36.7 15.15 | 38.46 | 237 46 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C59 of C76

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13850 53.31 -34.89 88.2 34.73 39.75 2251 | 43.68 - - P H
20775 39.93 |-34.07 74 48.23 38 17.27 | 63.57 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 195 13850 52.71 -35.49 88.2 34.13 39.75 2251 | 43.68 - - P |V
6925MHz 20775 38.93 | -35.07 74 47.23 38 17.27 | 63.57 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C60 of C76

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) (P/A)/(H/V)
14010 52.88 |-35.32 88.2 34.04 40.01 22.73 43.9 - - P H
21015 39.32 -34.68 74 47.28 37.86 17.48 63.3 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 211 14010 52.52 -35.68 88.2 33.68 40.01 22.73 43.9 - - P |V
7005MHz 21015 40.46 | -33.54 74 48.42 | 3786 | 17.48 | 63.3 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C61 of C76

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
14170 52.29 -35.91 88.2 33.3 40.24 22.82 | 44.07 - - P H
21255 39.32 -34.68 74 47.25 37.82 17.6 63.35 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 227 14170 52.36 -35.84 88.2 33.37 40.24 22.82 | 44.07 - - P |V
7085MHz 21255 39.62 | -34.38 74 47.55 | 37.82 176 | 63.35 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C62 of C76




swanranas. FCC RADIO TEST REPORT

Report No. : FR3N2803H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 7085 108.34 - - 95.33 36.34 15.09 | 3842 | 212 | 356 P H
* 7085 98.76 - - 85.75 36.34 15.09 | 3842 | 212 | 356 A H
7132.14 55.31 -32.89 88.2 41.89 36.72 15.16 | 3846 | 212 | 356 P H
802.11ax 7153.38 41.28 -26.92 68.2 27.66 36.91 1519 | 3848 | 212 | 356 A H
HE40 H
Partial H
242/62 * 7085 102.64 - - 89.63 36.34 15.09 | 3842 | 226 46 P |V
CH 227 * 7085 94.26 - - 8125 | 36.34 | 1509 | 3842 | 226 | 46 | A | V
7085MHz 7128 5324 |-34.96| 88.2 39.86 | 3668 | 1515 | 3845 | 226 | 46 | P |V
7161.84 40.47 -27.73 68.2 26.83 36.92 15.2 38.48 | 226 46 AV
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C63 of C76

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 7055 106.87 - - 94 36.22 15.05 38.4 222 | 354 P H
* 7055 98.86 - - 85.99 36.22 15.05 38.4 222 | 354 A H
7211.24 50.82 -37.38 88.2 37.06 37.02 15.26 | 3852 | 222 | 354 P H
7136.36 42.65 -25.55 68.2 29.19 36.76 1516 | 3846 | 222 | 354 A H
802.11ax H
HES80 Full H
CH 215 * 7055 100.46 - - 87.59 36.22 15.05 38.4 198 | 341 P |V
7025MHz |~ 7055 92.73 - - 79.86 | 3622 | 1505 | 384 | 198 | 341 | A | V
7137.64 49.97 -38.23 88.2 36.48 36.78 15.17 | 38.46 | 198 | 341 P |V
7150.76 41.39 -26.81 68.2 27.78 36.9 15.18 | 38.47 | 198 | 341 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13890 52.86 |-35.34 88.2 34.25 39.79 2256 | 43.74 - - P H
20835 39.31 -34.69 74 47.42 38.07 17.32 63.5 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 199 13890 52.9 -35.3 88.2 34.29 39.79 2256 | 43.74 - - P |V
6945MHz 20835 40.21 | -33.79 74 48.32 | 38.07 | 17.32 | 635 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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Report No. : FR3N2803H

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
14050 52.62 -35.58 88.2 33.76 40.05 22.75 | 43.94 - - P H
21075 40.25 -33.75 74 47.85 38.2 17.51 | 63.31 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 215 14050 53.04 -35.16 88.2 34.18 40.05 22.75 | 43.94 - - P |V
7025MHz 21075 40.02 | -33.98 74 47.62 38.2 17.51 | 63.31 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Band 8 - 6875~7125MHz

WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
* 7025 107.65 - - 94.91 36.1 15.01 | 38.37 | 219 0 P H
* 7025 98.06 - - 85.32 36.1 15.01 | 38.37 | 219 0 A | H
7133.98 57.12 -31.08 88.2 43.68 36.74 15.16 | 3846 | 219 0 P H
802.11ax 7125.92 46.22 -21.98 68.2 32.86 36.66 15.15 | 3845 | 219 0 A | H
HE80 "
Partial H
484/66 * 7025 99.19 - - 86.45 36.1 15.01 | 38.37 | 400 55 P |V
CH 215 * 7025 90.4 - - 77.66 36.1 15.01 | 3837 | 400 | 55 | A |V
7025MHz 7128.52 54.34 |-33.86| 88.2 40.96 | 36.69 | 1515 | 3846 | 400 | 55 | P |V
7126.18 4237 |-25.83 68.2 29.01 36.66 15.15 | 38.45 | 400 55 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 8 - 6875~7125MHz

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 6985 107.04 - - 94.44 35.97 14.97 | 38.34 | 225 | 354 P H
* 6985 99.79 - - 87.19 35.97 14.97 | 38.34 | 225 | 354 A H
7129 62.51 -25.69 88.2 49.13 36.69 1515 | 3846 | 225 | 354 P H
7125.48 54.12 -14.08 68.2 40.77 36.65 1515 | 3845 | 225 | 354 A H
802.11ax H
HE160 Full H
CH 207 * 6985 101.39 - - 88.79 35.97 14.97 | 38.34 | 249 44 P |V
6985MHz | ~ 6985 93.81 - - 8121 | 3597 | 1497 | 3834 | 249 | 44 | A | V
7137.64 56.08 -32.12 88.2 42.59 36.78 15.17 | 38.46 | 249 44 P |V
7126.12 48.37 -19.83 68.2 35.01 36.66 15.15 | 38.45 | 249 44 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13970 5276 |-35.44 88.2 33.99 39.94 | 22.68 | 43.85 - - P | H
20955 39.43 | -34.57 74 48 37.35 | 17.43 | 63.35 - - P

802.11ax
HE160 Full

CH 207 13970 53.93 |-34.27| 882 3516 | 39.94 | 2268 | 43.85 - - P
6985MHz 20955 38.28 |-35.72 74 46.85 37.35 | 17.43 | 63.35 - - P

K| KKK KKKl <Kl<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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Band 8 - 6875~7125MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 6985 109.86 - - 97.26 35.97 14.97 | 38.34 | 221 354 P H
* 6985 99.65 - - 87.05 35.97 14.97 | 38.34 | 221 354 A H
7139.24 80.91 -7.29 88.2 67.41 36.79 15.17 | 38.46 | 221 354 P H
802.11ax 7131.24 66.91 -1.29 68.2 53.5 36.71 15.16 | 38.46 | 221 354 A H
HE160 "
Partial H
996/68 * 6985 98.44 - - 85.84 35.97 14.97 | 38.34 | 295 14 P |V
CH 207 * 6985 88.66 - - 76.06 | 3597 | 1497 | 3834 | 295 | 14 | A |V
6985MHz 7127.72 7059 | -17.61| 882 5721 | 3668 | 1515 | 3845 | 295 | 14 | P | V
7133.8 55.74 -12.46 68.2 42.3 36.74 15.16 | 38.46 | 295 14 AV
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR3N2803H

Emission below 1GHz

WIFI 802. 11ax160(Partial RU996 68) (LF @ 3m)

WIFI Note| Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) (deg)|(P/A)|(H/V)
30.34 24.42 -15.58 40 34.04 24.82 1.02 | 35.76 - - P | H
137.44 29.66 -13.84 43.5 45.15 17.87 213 | 35.61 - - P | H
416 32.97 -13.03 46 41.7 22.45 3.64 | 34.95 - - P | H
744 32.35 -13.65 46 33.02 28.23 483 | 33.92 - - P | H
848.8 33.4 -12.6 46 32.25 29.17 5.14 | 33.45 - - P | H
956.8 35.45 -10.55 46 31.86 30.98 545 | 33.11 - - P | H
H
H
H
H
H
802. H
11ax160(Partial
32.21 29.86 -10.14 40 40.36 23.97 1.05 | 35.76 - - P |V
RU996 68)LF
42.75 31.39 -8.61 40 47.63 18.2 121 | 35.75 - - P |V
129.28 24.39 -19.11 435 401 17.74 2.07 | 35.63 - - P |V
410.4 27.26 -18.74 46 36.28 22.2 3.61 | 34.96 - - P |V
740 32.72 -13.28 46 33.44 28.2 4.82 | 33.93 - - P |V
957.6 36.03 -9.97 46 32.42 30.99 5.45 33.1 - - P |V
\Y
\Y
\Y
\Y
\Y
V
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“n

margin against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR3N2803H

<Sample 2>
Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level Margin Limit Read | Antenna | Path | Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss Factor | Pos Pos | Avg.

6+7 (MHz) (dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/\V)

* 7115 106.92 - - 93.67 36.55 1514 | 3844 | 206 | 356 P H

* 7115 98.73 - - 85.48 36.55 1514 | 3844 | 206 | 356 A H

7125.02 77.62 -10.58 88.2 64.27 36.65 15.15 | 3845 | 206 | 356 P H

7125.02 67.05 -1.15 68.2 53.7 36.65 15.15 | 3845 | 206 | 356 A H

802.11ax H

HE20 Full H

CH 233 * 7115 103.71 - - 90.46 36.55 15.14 | 38.44 | 252 44 P |V

7115MHz * 7115 95.42 - - 82.17 36.55 15.14 | 38.44 | 252 44 A |V

7125.02 741 -14.1 88.2 60.75 36.65 15.15 | 3845 | 252 44 P |V

7125.02 64.21 -3.99 68.2 50.86 36.65 15.15 | 3845 | 252 44 AV

\Y

\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR3N2803H

WIFI 802.11ax HE20 (Harmonic @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
14230 52.74 -35.46 88.2 33.78 40.24 2285 | 4413 - - H
21345 39.52 -34.48 74 47.51 37.73 17.65 | 63.37 - - H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 233 14230 53.86 -34.34 88.2 34.9 40.24 2285 | 4413 - - \Y
7115MHz 21345 38.9 -35.1 74 46.89 | 37.73 | 17.65 | 63.37 - - \%
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR3N2803H

Band 8 - 6875~7125MHz

Emission below 1GHz

WIFI 802.11ax HE20 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
31.19 24.61 -15.39 40 34.51 24.39 1.3 35.59 - - P H
108.37 20.21 -23.29 43.5 36.51 17.19 2 35.49 - - P H
156.65 22.23 -21.27 435 38.37 16.9 2.37 35.41 - - P H
412 25.47 -20.53 46 34.23 22.27 3.75 34.78 - - P H
747.2 34.36 -11.64 46 34.79 28.23 5.03 33.69 - - P H
956.8 35.55 -10.45 46 31.8 30.98 5.72 32.95 - - P H
H
H
H
H
H

802.11ax
H

HE20 Full
F 32.38 29.03 -10.97 40 39.46 23.88 1.28 35.59 - - P |V
86.44 23.22 -16.78 40 42.6 14.38 1.78 35.54 - - P |V
154.27 23.46 -20.04 435 39.36 17.15 2.36 35.41 - - P |V
335.2 23.43 -22.57 46 35.07 19.97 3.39 35 - - P |V
718.4 34.63 -11.37 46 36.35 27.2 4.93 33.85 - - P |V
932.8 34.96 -11.04 46 32.49 29.88 5.64 33.05 - - P |V
\Y
\Y
\Y
V
\Y
V

1. No other spurious found.
2. Allresults are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C75 of C76
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Report No. : FR3N2803H

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

WIFI Note | Frequency Level |Margin| Limit Read |Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im) (dB) |(dBpV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
802.11a 5925 5545 |-32.75| 882 | 5451 | 3222 | 458 | 3586 103 | 308 | P | H
CH 01
5955MHz 5925 43.54 | -24.66 68.2 42.6 32.22 4.58 35.86 | 103 | 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBpyV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBpV/m)
2. Margin (dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 55.45(dBpV/m) — 88.2(dBuV/m)
=-32.75(dB)
For Average Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54(dBuV/m)
2.  Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54 (dBuV/m) — 68.2(dBuV/m)
= -24.66(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission

Temperature : 18.9~23.4°C

Test Engineer : John Chuang, David Dai and Howard Huang

Relative Humidity : 65.7~69.9%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1 of D94
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<Sample 1>

Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO01 5955MHz

6+7 Horizontal Fundamental

v oo 20231242 i e 20231242
100 w500
1200 1209
e v, e
100 \ 100
90.0 90.0| PPEAK(UNII).|6E
o 5 2 £
09 700
s00 o0d
50 3 500 R Sm———
10 104 e
09 500
00 200
100 104
= o wT W whm wwwm s e o5 o0 o0 o5 20
Freauency (i rocuency ()
Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORTZONTAL Condition PEAK(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL
| RBWHI000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
oy oo 20231242 - oo 20231242
100 w00
100 1200
g o
1 Ay P
90.0| \/ 90.0f
509 w0
700, 700 AVG(UNU) E
s00 w1 H
500 500
1 S BN - IV, —
300) 00| e T
209 20
100 100
= o wT W whm mwwh s T o0 o0 o0 505 a0
roauency (b reduency (i)
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE(UNTT)_6E 3m 9120b_02360_231030 HORTZONTAL Condition : AVG(UNIT)_6E 3m 9120D_02360_231030 HORTZONTAL
| RBWH000.000KHz VBW-0.620K+z SWT-Auto

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11a CH01 5955MHz
6+7 Vertical Fundamental
I |l a1 N —_]
wd
500) SR s00] I .
400 00| WMW«WW
s
v
Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
o T006 000K VoW 000 R0 ST RO L000000K 2 VoW 3000 000K WAt
Peak
wod
i
700, 700 AVG(UNU) E
wd e HAA Iy
s
Py — - ! 400 S, S
30.0) L |
o
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition © AV6(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
00 000KE 1 VoW Sa R At ROAIODD000R s VOO BR0Rs e ST
Avg.
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

6+7 Horizontal Fundamental

- oo 20281242 ot awavm) e 20231212
100 1500
1200 1200 :
109 o)
by (/W”“H
900 900 PEAK(UNI5E
S W I
7 700
oud o0
Ll w————— s : 500 s Y N
400 L P e i
300 509
204 209
109 109
% E ] T A N T ) o o 5o o 7
Freaueney e reduencs )
site -03cH20.HY site o3cH04Y
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto REW-1000.000KHz VBW:3000.000KHz SWT-Auto
Peak
. voe 20281242 ot dwavm) et 20231242
1500 1300
1200 1200
o9 o)
1000 f‘\ /\\ 100.0|
a0 %0
s w00
00 / 700) AvG(NI [oE

RN i A ———]
N —— = Y S——

B el I

309 300

200) 200)

100 100]

25 5350, EQ 5390, 5910, 5930, 950 5965 000 2000, 300, 4000, 5000, 5000, 7200
Frequency (MHz) Frequency (MHz)

site £ 03CH20-HY site £ 03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition + AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto + RBW:1000.000KHz VBW:0.270KHz SWT:Auto

Avg.
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WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

+ AV6(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:0270KHz SWT:Auto

e s f—
500 -
/ e LW T
700, / 70.0/
s00
500 N ,ww"“/ 500 S W
400 409 W"W,MM«WWWWM
09
00
L — raconey )
Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
| RBWHI000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1
700, 700 AVG(UNU) E
s00 w1 H
500
ot A A N — e Mw
209
L N— racney )
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D5 of D94



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR3N2803H

Band 5 5925~6425MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO01 5955MHz

6+7

Horizontal

Fundamental

A (@Buvim) Date: 20234212

Avg.

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

o) bate 20231212
1500 1300
1200 1200 J
110 (" 1104
900 900 PEAK(UNI5E
i/ SR T I
109 MW -
il
g (——
b oA » B o
30.0 300 "
200 200
100 100
2 £ e 5250 ETR oY oo 200, 5000 000, 5000 om0 7
reausnoy Wiz requency (e
site £03CH20.HY sire 03CH20-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
 RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWTiAuta
Peak
1 6Buvim) bats 20231212 o v Dot 20231212
1300 1300
1200 1200
10 10
~
100 1000
a0l s00)
700 / .y v o]
- o [ | A (e
509 M 509
400) R 400 e e e
300 Py SRS
200 200)
100 100
2 £ e om0, ETR ) oY o 7. 5000 000, £ oo 7200
reauenoy Wiz Frecuency (e
site £03CH20.HY sire < 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D6 of D94



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CH01 5955MHz

6+7

Vertical

Fundamental

1 @BuVim) Date: 20231212

) (@Buvim)

Date: 20231242

Avg.

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

1000 / 1000
oot ‘ -
A TN el Nis o ——.
s Wmd 00
w e — K .
10 g e
oy
200
- ey e
Site :03CH20-HY Site. 03CH20-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
RBW-I000.000KH 1z VBWE3000000KHz SWT-Auto REW-1000.000K+ 2 VBW: 30000002 SWT-Auto
Peak
1o
s00
700, 700 AVG(UNU) E
60.0| 1 60.0(
: = ST L 1|
P — I 4020 L
30.0 300 W
200
-~ Fronne e
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D7 of D94



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO03 5965MHz

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0470KHz SWT:Auto

- boe 20231212 . bates 0z 1212
100 1500
1200 1200
!
109 o)
P
100 | e e 1000
909 90| pEAKUNI,SE
W I
7 : 700 |
60.0| wed| eare? 60.0|
00 bttt 500 P
40.0| 40.0{ W,MMWM‘“““M
p—
300 500
204 209
109 109
R N NI S T ) o o 5o o 7
Freauency iz reduency k)
site -03cH20.HY site o3cH04Y
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto REW-1000.000KHz VBW:3000.000KHz SWT-Auto
. boe 20231212 iy bats 0231212
1500 1300
1200 1200
o9 o)
1009 1000
a0 (\/\W\ - %0
s w00
70 I 704 v e
o o wd L[] f ]
1 I
500 500 i
R N
——— y . —
ey 400 — e
209 300 e ="
200 20
109 109
e o e  Ems oo 70 o o o0 o )
Freavency iz Freduency )
Site - 03cH20-HY site 0acHz20.HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.470KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO03 5965MHz

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0470KHz SWT:Auto

e vt 20231242 s asavm) oo 20231212
104 10
100 12
0o 0
1000 e 1004
%00 90.0/ PEAK(UNII) GE
I |l a1 N —_]
09 - 09
a0l W o) ,J
L et T L 500/ e e L
400 40| B e
& T
09 00
00 0
109 100
s ww G wn W w0 @G w w6 T o0 o0 o0 o0 0
Freqsony ) Frecuony ()
Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
RBWI000.000KHz VBW:3000.000KHz SWTAuto RBW:1000000KHz VBW:3000.000KHz SWTAuto
oy oo 2231242 s asaum) b 20231212
10 104
1 1
o 00
104 104
s00 A %09
w00 000
700 700 vt e
00
:
509
400) I I B ¥
09
0 :
109 100
o wE wn mWwn  mo wE o mes T o0 o0 e o0 0
Freqvoncy ) recuony o)
Site :03CH20-HY Site. : 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition © AV6(UNIT)_6E 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0470KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2803H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CH03 5965MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20234212 el (dBuVim)

1000 | MW -l
w00 s0d | I
R oo ] i f

709 " J

Date: 20231212

60.0) w’f\,ﬂw"‘ 60.0) /
i
o A" ) | P
.
400 00 g
%04 30
200 20d
100 10d
e o mwe s smn s s 5es oo 200, 5000 000, 5000 oo 7
Freauency iz reduency k)
site £030H20HY site 03cH20.Hy
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW3000.000KHz SWT:Auto
1 6Buvim) boe 20231212 iy bats 0231212
1300 1204
1204 1204
g 109
100 100
a0 | v s0d
W
80.0| f\ 80.0f
70 704 v e
— BN e R
500 [ s0d i
U I e L LN
Py 400 - [
300 300{ oA >
200 204
10d 10d
e e e o e s smn s s 5 oo 2000 o0 000, 000 oo T2
Freavency iz Freduency )
site £03CH20HY site £ 03CH20HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto + RBW:1000.000KHZ VBW:0.620KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CH03 5965MHz

6+7

Vertical

Fundamental

A (@BuVim)

Date: 20231212

1300)

1104

e
B AT e

f/”’“\mm

) (@Buvim)

Date: 20231242

1300
1200
o)
1000

pEAKUNI 6E

LA T T
;

)
/

-

Avg.

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

TR T
409 00, g

309 30

200 200

100 100

5 5. 500 Ba70. 5%, 5910 5930 5950 5070 5985 000 2000. 3000. 000 5000, 000, 7200
Frequency (MHz) Frequency (M)
site +03CH20-HY Site 03CH20-HY
Condition +PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNIT)_6E 3m 91200_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (dBuvim) Date: 20231212 A (dBuvim) Date: 20231212
1309 1300]
1209 1200)
1109 10,
1000 ~ 1000]
od o wd
w00 VY -
09 7 700 AvGwNn 5
600 N va 600 I
e
500 500
T \
Y SRS, < 400) e
300 00 AR T
209 209
100 100
05 0. 580 Bo70. a9 Eof0 5930 5050 5070 5085 000 2000, 3000. 000, 5000, 000, 7200
Frequency (MHz) Frequency (MH2)
Site +03CH20-HY Site $03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 91200_02360_231030 VERTICAL Condition + AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D11 of D94



swanranas. FCC RADIO TEST REPORT Report No. : FR3N2803H

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
) @B Date: 20231213 el (@Buvim) Date:2023.1213
1300 1300)
1200 1200
1100 o) 1
1009 W’\MM R 1000]
909 50| | v
SR T I
700) 704 1
500) 1 600 |
WIMJ
st L
o e
100 OO
300 304
200) 204
100 100
o5 T, st 6o, s a0 5090 w010, o025 00 7000, 3000, 000, 5000 5000 T
Frequency (WHz) Frequency (WHz)
site $03CH20-HY site 03CH20-HY
Condition + PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORTZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bvim) Date: 20234213 el (@Buvim) Date:2023.1213
1300 1300)
1200 1200)
1100 1100
1000 —— 1004
900 DA e 909
809 400
700 } 704 ‘ v, 6E
/ HA -
500) 7 600 f
50 — 50 7
L
400 400 S E——
300 F
200) 204
100 100
3 S0 sl e S0 s G 60w 6025 00 000, 3000, 000, s000. 000 7200
Frequency (Wiz) Frequency (MHz)
site £03CH20-HY site +03CH20-HY
Condition + AV6_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition + AVG(UNII)_6E 3m 9120>_02360_231030 HORIZONTAL
< RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:L000KHzZ SWT:Auto

TEL : 886-3-327-0868

Page Number : D12 of D94
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH07 5985MHz

6+7

Vertical

Fundamental

1 (@BuVim) Date: 20231213

) (@Buvim)

Date: 20231243

Avg.

1200
1209 1200
100 10
1009 Mwﬂv“’l\f”«v”’k\ a 1000
" 8 w’\ P
/ 1 el o i o
109 700
u —
00 o s00 | N
400 gl WWM
09 s00)
00 200
100 100
5w s wwm ww s s w0 e o0 7000, E 000, e £ 70
Froquency (i) frequency (M)
Site :03CH20-HY Site. 03CH20-HY
Condition + PEAK_BE(UNII)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 9120b_02360_231030 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) aBuvim) Date: 20731243 ) aBuvimy Date: 20231243
1209 1200
1200 1200
100 100
100 1000)
900 (—\/\\mﬁ\/\ \/\/‘\ [\ 904
80.0) \ 80.0/
700 | 70.0/ AVG(UNI_GE |
by // o S e o
509 v s0q)
tog e e g VA
300 300] anw«/\/‘_“—//d
0 200
100 100
B mm  ww ww wm @o @ wm s o0 7000, E 000, T E a0
Freaquency (W) requency (MH:)
Site :03CH20-HY Site. : 03CH20-HY
Condition AV6_BE(UNIT)_6E 3m 91200_02360_231030 VERTICAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2803H

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE80 Partial 484/65 CHO7 5985MHz

6+7 Horizontal Fundamental

v [— - [
w0 10
w0 10 )
o - wnd
w00n v Py o
900) . /\ i 900f J M peaqu se|
AW,
s00 w00
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.y M iy 1
609 600 Y
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0 200
00 00
100 10d
T IS 3 T % o0 o o ;
oy ot reasmy
sie 03cH20y sire oacH20-y
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
RBWHI00000KH 1z VEW-3000000KHz SWTAuto REWI000000KH VBW 30000002 SWT-Auto
[— - o203 1212
o w0
10 1
o wnq
10 NN w0
o AAYAVARY: VYVITTTY w0
a0 / Vy W\/ w0
70 J 70d | svsimnse

A ——— B el B

AR L
400) 400 — b
—

309 300

200) 200)

100 100]

65 5390, 5910, 593, 5950, 5970, 5990, 010, 6025 000 2000, 300, 4000, 5000, 5000, 7200
Frequency (MHz) Frequency (MHz)

site £ 03CH20-HY site £ 03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition + AV6(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHzZ VBW:1.200KHZ SWT:Auto + RBW:1000.000KHZ VBW:1.200KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE80 Partial 484/65 CH07 5985MHz

6+7

Vertical

Fundamental

1 @BuVim)

Avg.

+ RBW:1000.000KHz VBW:1.200KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:1.200KHzZ SWT:Auto

Date: 20231243 ) @@uvim) Date: 20231243
1300 1300
1200 1200
100 o]
oy ,.
1000 AVAVAY . 1000 !
= f ey =
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609 s0d A
w09 00 P -
100 00| e s
300 309
200 200
100 109
3 ET N T R R R 00 7000, T 000 £ £ 20
Frequency (Wiz) Frequency (WHz)
site £03CH20-HY site 03CH20-HY
Condition + PEAK_BE(UNIT)_6E 3m 91200_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 91200_02360_231030 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @uvim) Date: 20231213 ) @Buvimy Date: 20231243
1300 1200
1200 1200
109 0]
1000 1000
" VavaVawim.
PR |
700 // 70| U avwn se
gt
o st S i e | e e s '
il 7
ot P Fiiy
400 104 e R S e N =
309 B
200 200
100 100
55 W mi S see S0 w0 e 6ws 00 700, ET 000 £ £ 20
Frequency (Wis) Frequency (WHz)
site £03CH20-HY site +03CH20-HY
Condition + AVG_BE(UNTT)_6E 3m 9120D_02360_231030 VERTICAL Condition + AV6(UNIT)_6E 3m 9120D_02360_231030 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D15 of D94



swanranas. FCC RADIO TEST REPORT

Report No. : FR3N2803H

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH15 6025MHz

6+7

Horizontal

Fundamental

A (@Buvim)

Date: 20231213

T v
609 N\J}m"mﬂmﬁ\/ AN,

/\W»’v\ {V\A»’\;’\W;/\MV
Jd

el (dBuVim) Date: 20231243
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1200
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[N el pNe R

PEAK(UNI,E

Avg.

+ RBW:1000.000KHzZ VBW:1600KHZ SWT:Auto
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7
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204 ad
0o o
TR ST S A ST S SR SO S50 T e a0 G R 505 L N SN TS 7
Fon Frcn
sie 03cH20-HY sie o3crz0 Hy
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
RBWLIOO0000KH2 VOW-3000.000KHz SWT-Auto RBULI000000KH2 VEW-3000000KHz SWT:Auto
ey bumzs 213 crurm P
1209 09
- -
oo g
- - o0
by AAAARAA A A
A AR |
wd , o wd L[] —HH—
s AR g !
VYA, g e -
30.0 30.0; ,-/\,Mﬂw/ﬁ
204 ad
0o o
e S S S S0 S0 S0 ARG AT R R 0% 0% 0 s L N SRR e 7
ey sty e
sie 03H20 HY sie <03crzoHy
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition + AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

: RBW:1000.000KHZ VBW:1600KHZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2803H

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz
6+7 Vertical

Fundamental

ooz o ez
. .

i I*\JW‘W“'" Ay —
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700 ; / 700

o S )
500 Jwvv‘\/w
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09 309
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109 100

o ST A SaSn 7O S 9D 5930 5950 5970 509 6070, 603 6050 0 5ims w0 £ i e o0 )
Freatoney i rocuency ()
Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
{RBW:I000.000KHz VBW:3000.000KHz SWT:Auto REW-1000 000Kz VBW:3000.000KHz SWT:Auto
Peak
. vt 20231243 — e 20231213
1300 1500
1200 1200
o9 o)
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o 100 v e
w00 ; . s0d | H \’
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o ST A S AT S S 593 050 5070 5090 5070, 603 505 0 eits T T o o E 0 T
Freaanes ki roduency ()
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE(UNTT)_6E 3m 9120D_02360_231030 VERTICAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:1.600KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D17 of D94
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR3N2803H

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/67 CH15 6025MHz

6+7

Horizontal

Fundamental

A (@Buvim) Date: 20234213

. /'\IM‘/'\/\[\/ \W WVW
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el (dBuVim)

Date: 20231213
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+ RBW:1000.000KHZ VBW:0.910KHzZ SWT:Auto
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R ey o
s ‘oscrzoy s oscrzomy
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
Ao Toon00Ks Ve 000 Douces STt oA L000000Ks VaW 3000 000K T incts
Peak
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WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11a CH117 6535MHz

6+7

Horizontal

Vertical

Peak
Avg.

33

Date: 2023-12-14.

o T A I
of LT

l

1000 4000.6000.6000. _12000.

fffffffff )

site £ 03CH20-HY
Condition +PEAK(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

16000 20000 24000, 26000, 32000 36000 40000

ZZZZJM\HILUU IR e i

IR P ko

-

|

Site
Condition

000 4000.

§000.8000. 12000. 16000 20000 24000. 0. 32000 36000 40

Frequency (MH2)
03CH20-HY
PEAK(UNTT)_GE 1m SHF_1224_230710 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D46 of D94



swanranas. FCC RADIO TEST REPORT Report No. : FR3N2803H

WIFI Band 7 6525~6875MHz Harmonic @ 3m
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH185 6875MHz
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FR3N2803H

Band 7 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH149 6695MHz

6+7 Horizontal Vertical

o
)

ULIT UL U 1 e = g I S e
o ol L e e I e e

iL6E

500

409 400)

309 309

200 200

100 100

000 4000.6000.8000. 12000, 16000, _ 20000 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, 24000, 28000, 32000, 36000, 40000
Froquency (WHz) requency (Miz)
site +03CH20-HY Site 03CH20-HY
Condition + PEAK(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

Condition PEAK(UNIT)_6E Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868

Page Number : D50 of D94
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR3N2803H

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH185 6875MHz
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FR3N2803H

Band 7 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH147 6685MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m
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Band 7 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH151 6705MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH183 6865MHz
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Band 7 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)
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WIFI Band 7 6525~6875MHz Harmonic @ 3m
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Band 8 - 6875~7125MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11a CH233 7115MHz
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Report No. : FR3N2803H
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2803H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11ax HE40 Partial 242/62 CH227 7085MHz
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TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11ax HE40 Partial 242/62 CH227 7085MHz
6+7 Vertical Fundamental
o mm/ﬂ o " p—
i BN palipe QRS ..
60.0) \ ] 60.0|
s ., R
o 40 WWMMM
s
v
Site :03CH20-HY Site 03CH20-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 91200_02360_231030 VERTICAL
o T006 000K VoW 000 R0 ST RO L000000K 2 VoW 3000 000K WAt
Peak
wod
90.0) \/w 00|
wd e HAA Iy
g
400 1 40,0 __/‘/__/V——-/——J’
30.0) Y e e
o
Site :03CH20-HY Site :03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition © AV6(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
00 000KE 1 VoW Sa R At ROAIODD000R s VOO BR0Rs e ST
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D69 of D94



swanranas. FCC RADIO TEST REPORT Report No. : FR3N2803H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH215 7025MHz
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swanranas. FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH215 7025MHz
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2803H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE80 Partial 484/66 CH215 7025MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11ax HE80 Partial 484/66 CH215 7025MHz
6+7 Vertical Fundamental
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2803H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH207 6985MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI

Band 8 6875~7125MHz Band Edge @ 3m
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802.11ax HE160 Full CH207 6985MHz
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2803H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/68 CH207 6985MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/68 CH207 6985MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803H

Band 8 - 6875~7125MHz
WIFI 802.11a (Harmonic @ 3m)
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2803H

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11a CH209 6995MHz
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2803H

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11a CH233 7115MHz
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FCC RADIO TEST REPORT

Report No. : FR3N2803H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)
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Band 8 6875~7125MHz Harmonic @ 3m
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2803H

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH209 6995MHz
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH233 7115MHz
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FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)
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WIFI Band 8 6875~7125MHz Harmonic @ 3m
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH227 7085MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR3N2803H
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Band 8 - 6875~7125MHz

Emission below 1GHz

5GHz WIFI 802.11ax HE160 Partial 996 (LF)
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m
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Emission below 1GHz
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Appendix E. Duty Cycle Plots

Antenna Band Cyl?:lIJ;)(/OA)) T(us) 1/T(kHz) [VBW Setting
6+7 6G 802.11a 85.50 1710 0.58 620Hz
6+7 6GHz 802.11ax HE20 Full RU 85.76 3705 0.27 270Hz
6+7 5GHz 802.11ax HE20 106 RU 84.58 3840 0.26 270Hz
6+7 6GHz 802.11ax HE40 Full RU 85.53 2210 0.45 470Hz
6+7 5GHz 802.11ax HE40 242 RU 85.29 1740 0.57 620Hz
6+7 6GHz 802.11ax HE80 Full RU 85.61 1089 0.92 1kHz
6+7 6GHz 802.11ax HE80 484 RU 88.34 909 1.10 1.2Hz
6+7 6GHz 802.11ax HE160 Full RU 85.77 651 1.54 1.6kHz
6+7 5GHz 802.11ax HE160 996 RU 88.34 1121 0.89 910Hz
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6GHz 802.11ax HE20 106 RU 6GHz 802.11ax HE40 Full RU
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6GHz 802.11ax HE160 996 RU
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